
Page 1 

Integrated Water Approach 

Industrial Water Management guidelines 

A guidance for IED permit writers 

Report number: 2017/10 
Date of report: 17 April 2018 



Page 2 

Title report: 

Industrial Water Management guidelines 
Number report: 

2017/10 

Project manager: 

Geneve Farabegoli (IT) 
Report adopted at IMPEL General 

Assembly: 

Written procedure, May 2018 

Authors: 

Geneve Farabegoli (IT) 
Francesco Andreotti (IT) 
Anabela Rebelo (PT) 
Ana Paula Malo (PT)  
Pinar Topkaya (TR) 
Alfredo Pini (IT) 

Number of pages: 78 

Report: 41 
Annexes: 37 

Geneve Farabegoli (team leader), Francesco Andreotti, Alfredo Pini, Anabela Rebelo, Ana Paula Malo, 
Gabriel Dragoi, Vasile Pintilie, Pinar Topkaya, Albert Avellaneda Bargués, Darko Blinkov, Peter Šimurka 
[...]
 Other activities 
 

EI:  _____ % 

PM:  _____ % 

MI: _____ % 

CI: _____ % 

WM: _____ % 

Other activities (list):________%  

 

2 Referring to the 
percentage 
distribution of 
installations of item 
B2, how many 
installations are 
relevant in terms of 
water usage ? 

 

 Please briefly describe 
how they are relevant 

 
 
 

3 Referring to the  



 Page 57  
 
 

percentage 
distribution of 
installations of item 
B2, how many 
installations are 
relevant in terms of 
water reuse and 
saving? 

 

 Please briefly describe 
how they are relevant 

 
 

4 Referring to the 
percentage 
distribution of 
installations of item 
B2, how many 
installations are 
relevant in terms of 
wastewater discharge? 

 

 

 Please briefly describe 
how they are relevant  

 

4.4 Section D – Water usage 

As detailed in the explanation chapter, in this section we refer to a real installation that can be 
considered as an example for best practices. Anyway, if you have several examples of homogeneous 
installations adopting same techniques of water management, the description could not necessarily 
be related to a real installation, but it could be representing the average values of installations having 
the same characteristics. 

Water source  

1 Check where 
appropriate water 
supply. 

 

                                              Percentage 

Water piped network:           

- Potable water     _____ % 
- Non potable water     _____ % 

Freshwater: 

- Groundwater (drilled wells/boreholes)        _____ % 
- Surface water                        _____ % 

 



 Page 58  
 
 

2 Which is the average 
amount of water 
supplied per year ? 

Value                       Unit of measure 

_______                       _______ 

 

3 Water is used for: Water for industrial use: _____ % 

Water for domestic use: _____ % 

Water losses: _____ % 

Water discharged:__________%  

 

4 Please briefly describe 
any raw water 
treatment process in 
use and what 
manufacturing process 
this treated water is 
used for. 

 

 

5 Have new approaches 
for reducing fresh 
water consumption 
and over-abstraction 
of water been 
implemented ? 

☐ Yes 

☐ No 

 If Yes, please describe 
which one 

 

6 Please briefly describe 
any measure adopted 
for minimizing water 
losses. 

 

 

Water reuse  

7 Number of water reuse 
processes or 
technologies.  

If possible please 
provide a flow diagram 
for each reuse process 
in the Annex. 
 

☐ 1          ☐ 2           ☐ 3           ☐ 4          ☐  5          ☐ > 5 



 Page 59  
 
 

Water reuse  

 Please briefly describe 

 

8 Referring to item D7 
please indicate the 
extent of water reuse, 
specifying if the water 
is reused in the same 
industry or for a 
different purpose. 

Partial Reuse in the same industry: _____ %   
Partial Reuse outside the industry: _____ %  
(Please specify for which purpose) 
_______________________________________________________ 
 
Total Reuse, Zero Water Discharge in the same industry: _____ %  
Total Reuse, Zero Water Discharge outside the industry: _____ % 
(Please specify for which purpose) 
_______________________________________________________ 
 

 

9 Please check which 
technologies are used 
for water reuse 
processes. 

Bio-oxidation and bio-treatment (anaerobic, aerobic, 
nitrification, other) 

 

Carbon treatment (sorption or adsorption)  
Centrifuge (non-gravity separation)  
Chemical oxidation (ozone, wet air, peroxide, super-
critical, other) 

 

Chemical treatment (chlorination, conversion, other)  
Crystallization  
Electrodialysis  
Evaporation (mechanical, ponds, distillation)  
Filtration (granular bed, vacuum drum, press, belt 
filter, other) 

 

Flotation  
Gravity separation or settling (coagulation, 
flocculation or clarification) 

 

Ion exchange  
Membrane separation (reverse osmosis, 
ultrafiltration) 

 

Precipitation  
Solidification or stabilization  
Solvent extraction   
Stripping (steam, air, other)  
Thermal treatment (drying, incineration, spray drying, 
other) 

 

Other (describe:_______)  
 

 

10 Please indicate the 
motivation for water 
reuse by checking all 
that apply. 

 

Regulatory (state, regional or federal) Compliance: _____ % 

Cost Savings: ☐  

Corporate Policy: ☐ 
 



 Page 60  
 
 

Community Action: ☐ 
 
Restricted Water Supply: ☐ 
 
Other, describe: ______________ 

 
11 Identify the basis for 

selection of the chosen 
technologies: 

 

Cost: ☐ 
 
Process Performance / Meets Requirements: ☐ 
 
Other Regulatory Requirement (describe): _________   

 
12 Have process analysis, 

water balance and 
utilities optimization to 
enhance water reuse 
been done ? 

☐ Yes 

☐ No 

 If Yes, please describe 
which one 

 
  



 Page 61  
 
 

4.5 Section E – Wastewater treatment 

As detailed in the explanation chapter, in this section we refer to a real installation that can be 
considered as an example for best practices, that you already described in section D. Anyway, if you 
have several examples of homogeneous installations adopting same techniques of water 
management, the description could not necessarily be related to a real installation, but it could be 
representing the average values of installations having the same characteristics, as you did in section 
D. 

1 Please describe the 
types of pre-treatment 
used before discharge, 
including the water 
treatment quality 
standards applied. 

 

 

 
 

2a Please check which  of 
the following other 
treatment devices are 
used. 

Grease interceptor: ☐    
       
Sand/oil interceptor: ☐    
     
Equalization: ☐  
 
Acid neutralization: ☐       
 
Coagulation/flotation: ☐  
 
Solids interceptor: ☐                
      
Other (list):   

 
 

2b Please briefly describe 
the possible use of 
recovered material 
from any pre-
treatment process. 

  

 
 

3 Please describe the 
types of wastewater 
treatment used 
considering both liquid 
waste and sludge 
treatment. 

If possible please 
provide a flow diagram 
for each wastewater 
treatment in the Annex 

  



 Page 62  
 
 

 

 
4 Have some innovative 

technologies for 
industrial water 
treatment been 
implemented ? 

☐ Yes 

☐ No 

 If Yes, please describe 
which one 

 

 
5 Are the innovative 

technologies able to 
provide energy saving, 
sludge production 
minimization and re-
use of treated 
wastewaters ? 

☐ Yes 

☐ No 

 If Yes, please describe 
which technology is 
used and the recovery 
percentage reached 
during time 

 

  



 Page 63  
 
 

4.6 Section F – Wastewater discharge 

In this section, in item F1 please provide general information related to section B. Following, in the 
remaining part of section F we refer to a real installation that can be considered as an example for 
best practices, that you already described in section D and section E. Anyway, also in this case, if you 
have several examples of homogeneous installations adopting same techniques of water 
management, the description could not necessarily be related to a real installation, but it could be 
representing the average values of installations having the same characteristics, as you did in section 
D and section E. 

 
1 Referring to the 

percentage 
distribution of 
installations of item 
B2, which percentage 
of installations 
discharges to a 
centralized WWTP, to 
a natural outlet or 
disposes wastewaters 
as liquid waste ? 

Centralized WWTP:_____________% 
 
Urban WWTP with natural outlet:_____________ % 
 
Own WWTP with natural outlet:_________________% 
 
Disposed as liquid waste:_____________% 

 

2 Is discharge to sewer: Intermittent: ☐    
 
Discharge frequency:   Daily □     Weekly □       Monthly □ 
 
Other (describe)___________________________________       
 
Steady: ☐ 

 

3 With reference to  
waste liquids or 
sludges generated, 
please briefly describe 
as provided in the 
table: 

Wastes Average % How waste is 
disposed ? 

Waste solvent   

Oil/grease   

Pre-treatment sludge   

Acids and alkalis   

Other (specify):   

 

  

  



 Page 64  
 
 

Annex 3 – CASE STUDIES 
 
Among the 14 questionnaires three are relative to the Refinery sector and three to the Pulp & Paper 
sector. We received only one questionnaire coming from a company treating industrial effluent from 
tanneries and none from the textile sector. 

Consequently we decided to focus this GL only for the refinery and the pulp&paper sectors. 

The following case studies are presented. 

REFINERY SECTOR  

1) Case study A 

2) Case study B  

3) Case study C  

PULP&PAPER SECTOR 

4) Case study D  

5) Case study E  

6) Case study F  

 

  



 Page 65  
 
 

REFINERY SECTOR 

CASE STUDY A  

Water usage 

In this kind of industry the average amount of water supplied is 7.750.000 m3/year (2015 final 
balance of a refinery) of which the higher amount comes from the water piped network: non potable 
water (98 %) and equally distributed between groundwater (drilled wells/boreholes 42%) and surface 
water (58%).  Water is mainly used for industrial purpose (47%) and the other amount is discharged 
once used. 

The industrial raw water is collected to physical-chemical treatment step in order to produce process 
water and boiling feed water. Ion exchange resins, ultrafiltration and reverse osmosis techniques are 
often used for water reuse and boiling feed water make-up. The refining sector has often 
implemented, where feasible, water reuse plants in order to reduce fresh water consumption.  

One of the main water loss in the refining sector is the steam losses from process piping/equipment. 
In order to minimize water losses and save energy, refineries are consistently increasing the amount 
of recycled water by means of steam condensation recovery from pipes/equipment.  

Water reuse 

The Water Reuse target derives from groundwater remediation prescriptions: the groundwater 
stream has expected to be treated and totally reused for internal needs.   

The Water Reuse approach has then extended to the whole refinery streams after WWTP but before 
the effluent discharge.  

The refining sector often adopts the following main technologies for water reuse obtaining a partial 
reuse in the same industry of about 100 %:  

1. Sand filters 

2. Granular active carbons  

3. Ion exchange resins  

4. Ultrafiltration  

5. Reverse osmosis. 

As previously mentioned in the paragraph Drivers and Barriers, the main driver for reusing water in 
refineries is the environmental compensation to comply with permit emission limit values. Another 
driver is the environmental policy and its sustainability approach. 

Water mass balance has always carried out in order to enhance water reuse and to comply with 
emission limit values before discharge to the receiving water body.   

This flow diagram compares “simple WWTP” versus “combined WWTP + WR” as indicated in figure 
A1:  



 Page 66  
 
 

 

Fig. A1 

 

Wastewater treatment  

The refining sector applies the BAT (Best Available Techniques) for Waste Water Treatment Plant 
(WWTP) which often involves the following main steps:  

 Primary treatment: API/PPI separators, IAF/DAF flotation, flocculation, clarification and 
settling system 

 Secondary treatment: active sludges, bio-oxidation, anaerobic, aerobic, nitrification, 
denitrification treatment  

 Tertiary treatment: sand filters + active carbon beds  

 Water Reuse: reverse osmosis + ultrafiltration.  

This flow diagram deals with a typical WWTP configuration always present in refineries, as indicated 
in figure A2: 



 Page 67  
 
 

 

Fig. A2 

 

All water treatment facilities meet the effluent quality targets required by law before discharge to 
the receiving water body. 

The possible use of recovered material from any pre-treatment process is obtained throughout the 
following treatments: 

- Oily slop from API/PPI system has totally recovered as refinery feed that is re-processed (e.g. Crude 
Distillation Unit inlet).  

- Oily sludge from thickening treatment has totally recovered as waste in order to produce energy by 
off-site incineration facilities.  

None innovative technologies able to provide energy saving, sludge production minimization and 

reuse of treated wastewaters are implemented. 

Inflows and outflows that are generally present in the Environmental permits released to ENI 
refineries, are indicated in figure A3:  



 Page 68  
 
 

 

Fig. A3 

 

  



 Page 69  
 
 

CASE STUDY B  

Water usage  

In this kind of industry the average amount of water supplied is 6.180.000 m3/year of which the 
lower amount comes from the water piped network potable water (6 %) and the higher is equally 
distributed between groundwater (drilled wells/boreholes 47%) and surface water (47%). Water is 
mainly used for industrial purpose (97%) and only 3% for domestic use. The water losses account at 
78%, while 5% is discharged once used. 

Water treatment is required with any boiler or steam generator to protect against corrosion and 
scaling.  

A. Raw water treatment for boiler feed or steam generator / technological steam generation  

The water treatment process consist in: filtering for iron removal, water softening to remove calcium 
and magnesium, pre-heating and degasification for removal of dissolved oxygen to prevent 
corrosion, and additional demineralization with Clayton solution.  

B. Raw water treatment for hot water boilers  

This involves water softening on ion-exchange resins.   

New approaches implemented for reducing fresh water consumption are: 

 Oil Parks conversion into skids, thus no water use in the new facilities (electrical heating 
instead of steam heating); 

 High-energy, high-water losses pumps replaced by automated pumps, highly performing, at 
water stations and at water injection stations;  

 Old compressors with water-cooling replaced by new compressors with air cooling (or with 
glycol or hydraulic oil cooling); 

 Increase use of desalinated sea water instead of freshwater from public supply, in offshore.  

The measure adopted for minimizing water losses consist of: 

 Repair of facilities with water or steam losses (e.g. hydrant systems, cooling towers at old 
compressor stations, water transportation pipelines, steam pipelines at power stations, 
steam heating lines at oil parks); 

 Working points switched from public water network to own water wells, which resulted in 
reduced water consumption by avoiding water losses from old pipelines; 

 Quarterly and Annual monitoring of water withdrawal (requirement of Water Strategy); 

 Water Management Plans (requirement of company Water Strategy and Environmental 
Management Standard); 

 Water reduction targets, water reporting – internal ("HSE Monitor") and external (e.g. to CDP 
Water, IOGP); 



 Page 70  
 
 

 Rising awareness events (requirement of company Water Strategy, HSSE Policy): water 
campaign, annual awards for best performance in water management. 

Wastewater treatment 

This description refers to single-installation for produced water and wastewater treatment plant, 
with physical-chemical and biological treatment stages, with an innovative fourth purification stage 
on activated carbon.  

A. Physical chemical stage consists in coagulation, flocculation and flotation (Dissolved Air 
Flotation – DA) 

Coagulants and flocculants, respectively, are mixed with the produced water stream for improving 
the separation process of suspended solids and hydrocarbons. The coagulant solution has an acid 
character. A neutralization facility was not needed, as the alkalinity in the influent is high enough to 
ensure buffer for the maximum dosing quantity of coagulant.  

From the flocculation tank, the wastewater flows by gravity to the Dissolved Air Flotation (DAF) 
Units. In the DAF units the produced water is clarified. The separation process is enhanced by 
recirculation and dissolving of compressed air.  The suspended solids and oil are accumulated as a 
scum at the top of the unit, collected and conveyed by gravity to the sludge buffer tank. The clarified 
produced water flows from each unit, by gravity, directly to the biological stage.   

B. Biological stage with activated sludge system for aerobic carbon and nitrogen removal  

At this stage, carbon is further removed by specific adapted microorganisms working in aerated tanks 
with air diffuser system and optional nitrogen nutrient dosing for simultaneous nitrification 
denitrification. If not sufficient nutrients for biomass growth are available and in order to create the 
adequate living conditions for the biomass, it is possible to dose urea and phosphoric acid as 
nitrogen, respectively phosphorus source.  

Clarification: After biological treatment, the mixed liquor of produced water and biomass flows by 
gravity to the downstream clarifiers. The settled sludge is collected by the bottom scrapper system 
and conveyed to the sludge pit constructed at the inlet of the clarifier. The collected sludge will be 
recirculated at the inlet of the biological stage, in the admission chamber, with a fixed flowrate. Part 
of the settled sludge is extracted from the biological system as excess sludge and pumped 
continuously upstream the coagulation tanks in order to be removed in the DAF units.   

Dual media filtering: In order to minimize the pollution load to the downstream GAC filters, dual 
media filters are installed upstream of the GAC final treatment step. The operation is done with 
pressure which is created by an upstream intermediate pumping station. Before entering the filters, 
a low quantity of coagulant is added to the produced water for coagulation and hence for improving 
the separation rates during dual media filtration. While passing the filtration media, the suspended 
solids are removed and the produced water flows to the last treatment stage – the granulated 
activated carbon filtration.  

C. Granulated activated carbon filtration  

The activated carbon adsorption has the goal to reduce the remaining COD and phenol to the 
required effluent limits. After passing the last treatment stage, the GAC filtered waste water is 
discharged to the river.   



 Page 71  
 
 

Sludge treatment: All the sludge streams collected in the produced water / wastewater treatment 
plant are thickened in the DAF unit, from where the sludge flows by gravity to the sludge buffer tank. 
This tank acts as a feed tank for the downstream dewatering facility (two phases centrifuge for liquid 
– solid separation). In order to enhance the separation in the centrifuge, polyelectrolyte is added to 
be mixed with the sludge. The separated solids (filter cake) are sent to a container, and then 
transported for disposal. The liquid phase (oil-water) flows to an API separator where a further 
separation of the remaining oil takes place. The water flows afterwards directly to the wastewater 
tank, while the oil phase is sent to the slop oil tank. 

In particular the fourth purification stage on activated carbon is an innovative technology in 

wastewater treatment and in terms of advanced wastewater purification.  

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. B1 
 
  

Produced 

water inlet

Inlet 

tank

coagulant flocculant

DAF Unit

Cooling 

Tower

Sanitary 
ww H3PO4 

and Urea

Activated 

sludge tank Clarifier

compressor

Process 
air blower

Coagulant

G
A

C
 F

ilt
e
r

To ww
network

D
u
a
l m

e
d
ia

 

Spent GAC Silo

Fresh GAC Silo

Treated 

produced 

water tank

Air 

scouring 

blower

Intersection 

chamber

to 

Barcau 

river

Wastewater 

tank

Rain water 

tank from rain water 

network
from waste water 

network

Sludge 

buffer 

tank

Sludge 

treatment
Two phase 

centrifuge

Filter cake

flocculant

API 

separator

to wastewater 

network

Slop 

tank

Oil, to 

tank 

farm

Produced Water and Wastewater 

Treatment Process 



 Page 72  
 
 

CASE STUDY C  

Water usage 

In this kind of industry the average amount of water supplied is 6.400.000 m3/year of which the 
higher amount comes from the water piped network non-potable water (99 %) and mainly from 
surface water (99%).  Water is used for industrial purpose (99%) and only 1% for domestic use. The 
water discharged once used is about 60%. 

New approaches implemented for reducing fresh water consumption are: 

 Reuse of rainwater in the fire network, minimizing the consumption of raw water for fire 
training and response to emergencies; 

 Reuse of process water from the amine units, to be used in desalters, that consequently 
reduces the consumption of raw water in this unit.  

Water reuse 

The total water reused/recycled in 2016 is 7,4x105 m3. The partial reuse in the same industry is about 
100%. Improvements for water reuse have been made (e.g. at procedure level), however these 
improvements cannot be considered as processes/technologies.  

Wastewater treatment 

Wastewater pre-treatment occurs at the site before it is send to an external facility for treatment 
and discharge.  

Fig. C1 



 Page 73  
 
 

 

The company has to comply with external entity regulation (entity that receives and treats the 
wastewater). This regulation sets discharge values for certain pollutants. The company is taxed based 
on these values according to their wastewater quality.  

The type of wastewater treatment consists of only pre-treatment: Oil-water separation; Flotation 
and oxidation. 

None innovative technologies able to provide energy saving, sludge production minimization and 

reuse of treated wastewaters are implemented. 

 

 



 Page 74  
 
 

PULP&PAPER SECTOR 

CASE STUDY D  

Water usage  

In this kind of industry the average amount of water supplied is 66.059.000 m3/year (2015 data) of 
which the higher amount comes from surface water (66%).  Water is totally used for industrial 
purpose (100%). The raw water treatment process consists of:  

 Decantation; Filtration, pH correction; 

 Oxidation treatment – chlorination;  

 Preparation and dilution of process chemicals;   

 Consistency correction; 

 Fiber washing. 

The measure adopted for minimizing water losses are the following: 

- Optimization of the use of the water resource - Closing of the circuits (ex: bleaching, 
evaporation, among others ...);  

- Reuse of secondary waters for less demanding process steps;  

- Increased recovery of live steam condensates;  

- Modified cooking before bleaching;  

- High efficiency debarking and washing systems on wood preparation stage; cleaning and 
closed-circuit screening; 

- Partial Recirculation of process water through bleaching stages;  

- Effective spill monitoring and containment including recovery of substances and energy;  

- Separation, for reuse, of the less contaminated water used in the sealing of vacuum pumps;  

- Separation, for reuse, of the cooling water of contaminated water from the process;  

- Reuse of process water in substitution of raw water for recirculation and closure of water 
circuits;  

- In-line (partial) treatment of process water to improve its quality to allow recirculation or 
reuse.  

Wastewater treatment 

The wastewater treatment consists of sand/oil interceptor, equalization, acid neutralization and 
solids interceptor. None innovative technologies able to provide energy saving, sludge production 

minimization and reuse of treated wastewaters are implemented.  



 Page 75  
 
 

CASE STUDY E  

Water usage  

In this kind of industry there are no leaks in surface water. The sewerage system and semi-buried 
concrete basins in the treatment plants may have losses in soil and underground water only in 
accidental situations. The company has a program of maintenance, repair and rehabilitation of all 
sewerage circuits, including storm sewers.  

The discharged water is about 97% of the water consumption (surface and underground). 

For the production of industrial process water and softened water required for the manufacturing 
process, raw water taken from the river is treated differently for its use for technological purposes 